

ORIGINAL

品质证明书
TEST CERTIFICATE


客户名称 Customer	KAPTAN CELIK HALAT SANA YI VE TIC. A.S.		
产品名称 Product	HOT DIPPED GALV.FORGED TURNBUCKLES JAW/JAW WITH LOCK NUT		
发票号码 Invoice no.	FSL19903	货物批次 Lot no.	1903

产品规格 Size	订货数量 Order QTY (PCS)	检测数量 Inspection QTY (PCS)	拉力试验 Tensile Test		
			安全工作拉力 Safe Working Load	试验拉力 Proof Load	破断拉力 Min. Breaking Load
1.1/4"X18"	100	5	15200LBS(6.89TON)	30400LBS(13.79TON)	76000LBS(34.47TON)
BLANK BELOW					

化学成分 Chemical Composition (%)													
C	Si	Mn	P	S	Cr	Ni	—	—	—	—	—	—	—
0.46	0.24	0.56	0.014	0.005	0.01	0.01	—	—	—	—	—	—	—

附记 Remarks
THE MATERIAL IS C1045 CARBON STEEL. IMPORTANT NOTE: ALL PRODUCTS MUST BE USED WITHIN THE SAFE WORKING LOAD LIMIT!

1.兹证明本表所列产品，均依材料规格制造及测试，并符合规定之要求 We hereby certify that material described herein has been manufactured and tested with satisfactory results in accordance with the requirement of the above material specification.
2.本报告不得局部复制 The report can only reproduced in full.

检验员 	日期: MAY.22.2019
--	-----------------